DUCAR

Equipment parts manual

Model : DUESB721
Snowblower

Picture may not reflect the exact model






No. Part number Description Qty
1 | DUPV10X660RLS V belt 1
2 DUPGB/T 6563-1986 hex bolt M8x16 4
3 DUPKC21-02-37R tyre 13x4.10-6 (right) 1
4 |DUPGB/T899.1-2000 hex nut M6 2
5 | DUPGB/T5780-2000 hex bolt M6x35 2
6 | DUPGB/T899.1-2000 hex nut M8 4
7 |DUPGB/T12-1988 bolt M8X45 4
8 | DUPS07*00447 curved washer 8 4
9 | DUPKC30-20 25# wire clip 4
10 [ DUPKC21-02-37L tyre 13x4.10-6 (left) 1
11 | DUPKCD24-09C chute assembly 1
12 | DUPGB/T9074.17-1988 hex bolt M6X16 2
13 [ DUPKCM24-07 tabletting 2
14 | DUPKCM24-06 belt cover 1
15 | DUPGB/T9074.15-1988 hex bolt M8X25 2
16 | DUPKCD24-11 belt lever 1
17 | DUPKCM24D-6-6 chute ring 1
18 | DUPGB/T12-1988 bolt M6X20 3
19 | DUPGB/T889.1-2000 hex nut M6 3




HANDLE




HANDLE

2
(<]

Part number

Description

Qty

DUPKCD21-03-02

upper handle (left)

DUPGB/T899.1-2000

hex lock nut M8

DUPGB/T93-1987

elastic washer 8

DUPS07*00447

curved gasket

DUPGB/T12-1988 bolt M8X40
DUPGB/T6183.1-2000 locking nut M6
DUPKC21-03C-08 pad for handle
DUPKC21-03C-2 screw
DUPKC20-03C-05 hand grip
DUPKC21-03C-06B control handle,left
DUPS03*00493 B pin ¢1.5x25
DUPKCM22B-02-09A working cable
DUPKCM24D-3-1 chute wire
DUPKCD26-06-2 spring
DUPKC55-29 B pin

DUPKCM24D-3-2

chute control bar

DUPQC/T864-2011

hex screw M10

DUPKCM24D-3-5-3

short sleeve

S Y Y ol 1 el e Y S Y Y ST N T FN P Y B

DUPKC21-01-03

safety screw

20 |[DUPHY64 switch

21 | DUPKCM24D-3-3 gears connecting bar
22 | DUPKCM24D-3-4 warking handle bar
23 | DUPKC30-03(M1)-2 hand grip of speed control
24 | DUPKC21-03C-04B control handle, right
25 | DUPKCM22B-05A auger wire

26 |[DUPKCM24D-3-5 panel

27 | DUPGB/T845-1985 self tap screw

28 [ DUPKC30-03-11(M4) LED light

29 | DUPKCM24D-3-6 protection part

30 | DUPGB/T899.1-2000 hex lock nut M6

31 |[DUPGB/T12-1988 bolt M6X12

32 | DUPKCD21-03-04 upper handle (right)
33 | DUPKC21-03-11A wire2

34 | DUPGB/T97.1-2002 flat washer 8

35 |[DUPKC55-29 B pin

36 |DUPKCM24D-3-7 rotating sleeve

S [N N iy ) FNOX 1 S]] Y Y RV Y R BN O} PR DI IR [ SN [ ON I O S PO FNOY) iy DU USSR [ O FNON FNON IO I NG FNOTR O o\




AUGER




AUGER

No Part number Description Qty
DUPS07*00860 hex bolt M10x25 1
DUPS07*00354 big washer 10 1
DUPKCM24-01-22 belt pulley 1
DUPS07*00540 flat key A6x6x14 1
DUPS07*00092 jam nut M8 22

DUPKCM24-02C-23

bearing seat

DUPKC55-02-21A

small tension pulley

DUPKC55-02-20

washer for tension pulley

DUPS03*00207 bearing 6004
DUPKCM22B-01-1 big tension plate
DUPS07*00864 bolt M8x30
DUPKC55-01-21 shovel seat
DUPS07*00407 screw ST4.2x9.5-F

DUPKCM24-01B-03A

housing assembly

DUPGB/T6563-1986

hex screw M8x25

Slal3lalzlzlzls28]le|e|N]|o|vn|s|w|n|=

1

1

1

1

1

1

1

2

1

6

DUPS07*00015 bolt M8x16 6
DUPKC26-01-02 skid shoe 2
DUPS07*00143 big washer 8 8
DUPKCM24-01C-06 fan 1

20 | DUPS07*00664 Inner Hexagonal Bolt M6X35 2
21 [ DUPS07*00026 jam nut M6 2
22 | DUPKCM22B-01-4 worm shaft 1
23 | DUPKC55-01-16 worm shaft sleeve 1
24 | DUPKCD24-01-07-01 worm case left 1
25 [ DUPS07*00226 bolt combination M6x20 5
26 | DUPKCD24-01-07-05 paper washer 1
27 | DUPKCD24-01-02 bearing 2
28 | DUPKCD24-01-01 31X19.5X1.8 gasket 8
29 [ DUPKCM24-01-08C left auger assembly 2
30 | DUPKCM22B-01-6C output shaft 1
31 [DUPKCM24-01C-08 safety bolt 4
32 [DUPKC55-29 B pin 4
33 | DUPKC55-01-06 drive shaft sleeve 8
34 [DUPS07*00670 A pin 6x6x16 1
35 | DUPS03*00649 seal ring FB19x30 2
36 | DUPKCM22B-01-05A bearing seat 2
37 |DUPS07*00497 Circlips for shaft 2
38 | DUPKCM24-01-13C right auger assembly 2
1

w
\\e}

DUPKCD24-01-07-02

worm




AUGER

No. Part number Description Qty
40 | DUPKC55-01-09A output shaft sleeve ¢19 2
41 | DUPKCD24-01-07-07 worm case right 1
42 | DUPKCD24-01-07-08 plug 1
43 | DUPKCD24-01-07-06 Cushion Cover 1
44 | DUPKCM22B-01-07A worm shaft 1
45 | DUPS07*00112 pin 6x32 1
46 |DUPS07*00723 flat key A 5x5x35 1
47 | DUPKCD24-01-07-04 worm ring 1
48 | DUPKC55-01-19 worm shaft sleeve 1
49 | DUPS03*00642 seal ring FB20x35x7 1
50 | DUPKCM22B-01-8 bushing 1
51 | DUPKCM24-01-19A scrapper 1
52 | DUPS07*00014 bolt M8x20 8
53 | DUPDIN6927 hexagon locking-nuts with flange M8 4
54 | DUPKCM24-01C-07 fixing seat for chute 1




TRANSMISSION




TRANSMISSION

No Part number Description Qty
DUPKCM22A-03A lower handle
DUPGB/T9074.15-1988 hex bolt M8X45
DUPGB/T9074.15-1988 hex bolt M8X20
DUPKCM22B-02-01A transmission case
DUPKCM22B-02-02 shifting fork
DUPKCM22B-02-03 small shaft sleeve
DUPS03*00493 B pin ¢1.5x25
DUPGB/T882-1986 pin shaft B 8x35
DUPKCM22B-02-04 driving shaft
DUPKCM22B-02-05 driving gear

DUPKCM22B-02-06

shaft sleeve

DUPKC21-02-09

shaft washer

Slal3lalalzlzlsZl8le|e|N]|o|vn|s|w|n|=

1

2

2

1

1

2

3

1

1

1

2

2

DUPGB/T894.1-1986 circlip A 20 2
DUPGB/T889.1-2000 hex screw M8 3
DUPKCW-04 plastic clip 8 2
DUPKCM22B-02-07A steel cover 1
DUPGB/T276-1994 bearing 6200N 2
DUPKC21-02-25 gear 1
DUPGB/T9074.17-2002 bolt M6x16 3

20 |DUPKC21-02-11A rubber pulley 1
21 | DUPKC21-02-12B ring seat 1
22 [DUPKC21-02-13 shift bearing 1
23 | DUPGB/T894.1-1986 circlip 25 1
24 | DUPKCM22B-02-08 sexi-shaft 1
25 | DUPKCM22B-02-09A walking cable 1
26 |DUPGB/T70.1/2000 hex bolt M5X35 2
27 | DUPGB/T889.1-2000 hex nut M5 2
28 | DUPKC22B-07 reset spring 1
29 | DUPKCM22B-02-11 seat for friction disc 1
30 |DUPGB/T95-2002 flat washer C 10 1
31 | DUPGB/T93-1987 spring washer 10 1
32 | DUPGB/T889.1-2000 hex nut M10 1
33 | DUPGB/T6183.1-2000 hex nut M6 3
34 | DUPKCM22B-02-12 stepped screw M6 2
35 | DUPKCM22B-02-20 washer 1
36 |DUPGB/T276-1994 bearing 6204-2LS 1
37 | DUPGB/T819.1-2000 screw M6x12 6
38 | DUPKCM22B-02-13 cover for friction disc 1
1

w
X}

DUPKCM22B-02-14

transmission shaft




TRANSMISSION

No. Part number Description Qty
40 | DUPKCM22B-02-15 friction disc 1
41 | DUPKCM22B-02-21 stepped nut M8 1
42 | DUPGB/T9074.13-1988 hex bolt M8X16 1
43 | DUPGB/T70.1-2000 hex screw M6X20 1
44 | DUPKCM22B-02-22 checkring 1
45 | DUPGB/T889.1-2000 hex nut M6 1
46 | DUPKCM22B-02-16 small pulley 1
47 | DUPGB/T 78-2000 screw M8x8 1
48 | DUP5M710-15 synchronous belt 5M710-15 1
49 flat key 4.7x4.7x45 1
50 | DUPKCM22B-02-17 small synchronous pulley 1
51 | DUPGB5787-1986 hex nut M6x15 1
52 | DUPKC26-22 wire hook 1
53 | DUPGB/T889.1-2000 hex nut M8 1
54 [ DUPKC55-02-21 small tension pulley 1
55 | DUPKCM22B-02-18B small tension plate 1
56 |[DUPGB/T5780-2000 hex bolt M8x30 1
57 | DUPKCM22B-02-19 small tension spring 1
58 | DUPGB/T5780-2000 hex bolt M8x35 4
59 | DUPDIN6927 hex nut M8 4
60 |[DUPDST212 engine 1




Weoeddddddddds




CHUTE

No. Part number Description Qty
1 DUPKCW-03 cap 2
2 | DUPKC55-26 plastic washer 1
3 | DUPKMC24-19 safety fence 1
4 | DUPKC21-23 fence washer 1
5 | DUPKCD24-09A-01A chute 1
6 | DUPKC30A-05-4 deflector cable 1
7 | DUPKC30A-05-3 support rod 1
8 | DUPKC30A-05-2 spring 1
9 | DUPKCD24-12 fixing plate 1
10 | DUPGB/T9074.17-1988 bolt M8x40 2
11 | DUPKCD26-06-1 welded square pipe 1
12 | DUPGB/T6177.1-2000 nut M10 1
13 | DUPKCD26-06-2 spring 1
14 | DUPKCD26-06-3 washer 2 2
15 | DUPKCD26-06-4 washer 1 2
16 | DUPKCD26-06-5 washer plate 1
17 | DUPKCD26-06-6 rotating seat 1
18 | DUPKCD26-06-7 gear 1
19 [ DUPKCD26-06-8 washer 3 1
20 | DUPKCD26-06-9 plastic bushing 1 1
21 | DUPKCD26-06-10 upper fixing plate 1
22 [ DUPKCM24D-6-5 clip 1
23 [DUPKCD26-06-13 pin 1
24 | DUPKCD24-09A-02 rotating shaft (long) 1
25 | DUPKCD26-05 plastic handle 2
26 | DUPGB/T9074.17-1988 bolt M6x12 3
27 | DUPGB/T12-1988 bolt M10x60 1
28 | DUPKCD24-09A-03 protective cover 1
29 [DUPKCD24-05-03 deflector 1
30 | DUPKCD24-05-02 hinge 1




